
FA007 

f~m~a~W~1*11 · 
INSTRUCTION AND PARTS LIST 

(€ 

I -: . -
\ ........ -
• '. ( 

· Sir:tUaA·· 

CE 

ml® S~Jt2~~~~flEJ 
~ KAULIN MFG.CO .. LTD. 

From the library of: Superior Sewing Machine & Supply LLC



CONTENTS §~! 

CO-MACHINE BODY ............ ........ ..... ...... .... .. .. ... ... ... .. .. .... .... ... ... 1 
t~f!T1Ji~~~ 

C1-UPPER SHAFT MACHAN ISM ............ .. ........ .. ................ .. .. .. ..... 3 
J:.fffi*61fiJ 

C2-NEEDLE BAR MECHANISM-FEED MECHANISM .. .. .. .. ............. 5 
~tt±~~~1~iJJ*5*-~ 

C3-PULLY MECHANISM ........................ ....... ..... ... ... .. ... ... ... .. ... .... .. ? 

&:w1~;JJ*Bt~ 

C4-PRESSER BAR MECHANISM ·· ··· ·· ···· ··· ·· ·· ·· ·· ··· ·· ··· ·· ·· ·· ... .. .. .. .... . 9 
mija!Jf±t5t~ 

C5-LOOPER MECHANISM ..... .... .... .. ....... .. ... .. ... .... .. .. ... .. .... ... .. .. .. .. 11 
-~t1$itJ*61fiJ 

C6-UPPER THREADING MECHANISM .... .. ...................... .. .. .. ...... .. 13 
J: ~t\7~ 5N tJ *5t~ 

C7-LOWER THREADING MECHANISM············ ···· ······· ···· ··· ·· ·· ·· ·· ···15 
-F ~r\7~ 5N tJ *5t~ 

C8-LOWER SHAFT MECHANISM-GAUGE PARTS(SM1 /4) .. .. ........ 17 
T'm*5t~W~t11Itfl 

C8-LOWER SHAFT MECHANISM-GAUGE PARTS(SM3/16) .. ........ 19 
T'lfi*fit~W ~t11Itfl 

C1 0-GAUGE PARTS (DP) Dp. .................... .. .... ........... .................. 21 
~t11ltJl 

C11-PULLER DEVICE MECHANISM DP .............. .. .................... .. . 23 
J:. tJL ~~~ *5*~ 

C12-ACCESSORIES· · · · · · · · · · · · · · · · · · · · · · · · · · · · ... ... .. .. .. ...... ... .. ... ...... .. .. ... .. . 25 
rJc14 

From the library of: Superior Sewing Machine & Supply LLC



(/' 

X28-1/ 
B17- l 

6 

(] ~18 

C0-1-From the library of: Superior Sewing Machine & Supply LLC



MACHINE BODY 
REF. Nn NAME OF PARTS ~.R [Amt 

01 I MACHINE HEAD ~I! f.: ) 
-:2 I MACHINE REST JAI J m~rt:t 
>-1 I LOWER WHEEL P' 
l6 I LCJWEK WHEEL C J'll :c TICJN {IL11JIIlifll !i!l ll 

17 I ONE WAY TRIANl:i ~AXLE .l!ltraJ:=:[Q]!j!l!Ji=f 
I ONE WAY STILL SPRING ]'~!$]~~ 6 
I ONE WA.Y STILL BALL 6 
I ONE WAY PUSHING PLATE 1 

-1 IPJI'Lm 1 
~-1 I FEED DOG PUSHING PLATE LINK 1 
!A I SCREW 1 
7-1 I PULLER COVER l£~:ll\r{'fll 1 
7-3 I PULLER TOP COVER mft!Jifti~ 
3 I PACKING JI}~ 

I PLASTIC COVE~ 
2R-1 I SCKEW 11/64x40 IT 

X31 I SCREW 9/64x40 [J 
co-: X67 I SCREW 3/32x56 ~l«~J 3 
co-: )(6l-2 I SCREW 3/32x56 L6 g~~ 3 
CO-: X77 I SCREW 11/64x40 L9 ~~ 2 

. 

I 

-2-From the library of: Superior Sewing Machine & Supply LLC



4-1 

24 

26 

oro~~ ...... --'-- .~ ~~--

C1-3-

I 
X38-1 

From the library of: Superior Sewing Machine & Supply LLC



UPPER SHAFT MACHANISM 
REF. NO. fS!HtFkl\f.i~ NAME OF PARTS ~.R Amtreqm>r:fil: 

C1-01 PULL BAR ENDING SCREW .g.~~£]' 1 
C1-02 VERTICAL PULL BAR i.f!l! 1 
C1 -03 PULL BAR BEARING 74K 2 
C1 -04 VERTICAL PULL BAR FIXING SCREW ~:i'isf.ilft!T 1 
C1 -04-1 WASHER ~I'm 1 
C1-Y2 PULL BAR SCREW NUT Jl:ilih~ffi: 1 
C1-C6 UPPER SHAFT t ± ilih 1 
C1-07 BALL BEARING 6202 ft!I74K 1 
C1 -08 BEARING SUPPORT Dll¥r.lf€a 1 
C1-09 OIL STOPPER iltJft 1 
C1 -10 BEARING CASE ASSEMBLY ill:fi:ffi'i 1 
C1-11 BEARING 6302 !1\U~ 1 
C1-12 OIL TANK !:l'tilfl~ 1 
C1-13 OILGAUGE WINDOW i'Fhm 1 
C1 -14 PACKING itllft~tm 1 
C1 -15 OIL GAUGE FLANGE ffl.l'l'll~?.'ll 1 
C1 -16 OIL TANK PACKING Jl:ii:IJ!Ir~~tm 1 
C1-17 PACKING ~~~11i! 1 
C1-18 UPPER WHEEL ECCENTRIC WHEEL 1Jil,l')•n•ifit 1 
C1-18-1 ECCENTRIC WHEEL WASHER I~Jlfifia~ 1 
C1-18-2 BEARING ~!Uttl!iE 1 
C1 -18-3 SCREW 9/64X40 ~~1 2 
C1 -19 UPPER WHEEL MOVING PULL BAR 8ifit®ltiJJi!lif!il. 1 
C1-21 PULL BAR SCREW NUT ~~ift#.ro- 1 
C1-22 FIXING PULL BAR SCREW WASHER Jl:~~l1tl 2 
C1-22A WASHER ~11£1(liDJ 3 
C1 -23 PULL BARSCREW NUT ~H): 2 
C1 -24 THICKNESS ADJUSTING PULL BAR 1111\!llM!IIm 2 
C1 -25 PULL BAR FIXING PULL BAR ~!irr 2 
C1-26 UPPER WHEEL CONNECTION 1JJllliJJ~h 1 
C1-27 MOVABLE LEFT-RIGHT CHOC~ 'i'Ffi'LIW 1 
C1 -29 CONNECTION COPPER TUBE ., 2 
C1 -30 VERTICAL PULL BAR ~l'II'J~m 1 
C1 -31 WASHER ~I'm 1 
C1-102 BEARING FIXING SCREW ~ 1 
C1-102-1 BEARING FIXING BUSHING < - ~j\l\1 1 
C1-X3 SCREW 15164X!I 1 
C1 -X4 SCREW 15/64 X 2 iT 1 
C1 -X5 SCREW 9/64 X 40 . ' 4 
C1 -X6 CAP SCREW m~~ .. iT 1 
C1-X7 SCREW 1/4X28 !J!'#., 2 
C1-X38-1 SCREW 11/64X40 ~£]' 2 

I 

-4-From the library of: Superior Sewing Machine & Supply LLC



r 
X9 

@ 14 

10 

C6 

C25 22 X9 24 

I~ • _l 
~ 

r 
X9 

9 

11 

4 

I 
ciRf¥4 a 

X7 20 18 

XB 

~ , 
X8 

C2-5-

X7 

7 R 

From the library of: Superior Sewing Machine & Supply LLC



NEEDLE BAR MECHANISM-FEED MECHANISM 
REF. NO. fS!HtFkl\f.i~ NAME OF PARTS ~.R Amtreqm>r:fil: 

C2-01 NEEDLE BAR CRANK ~JFI!tJ11 1 
C2-02 NEEDLE BAR CRANK BOD . ' 1 
C2-03 NEEDLE BAR BRACKET ~tt:% 1 
C2-04 WICK illl::J:& 1 
C2-05 OIL LEAK PROOF CAP ll/5ntl~ 1 
C2-C6 WICK 'iTfl]fl; 1 
C2-07 NEEDLE BAR GUIDE SLIDE BLOCK [ !fJi'ffltJJl 1 
C2-08 NEEDLE BAR GUIDE ?!Jlllli. 1 
C2-09 NEEDLE BAR .. 1ltli 1 
C2-10 NEEDLE BAR BUSHING (U) "'~~t*ro ..t.) 1 
C2-11 NEEDLE BAR BUSHING (D)~·tl=~t'alCl' l 1 
C2-C12 THREAD TAKE-UP CRANK lj!~[t 11!:Wl. 1 
C2-14 OIL CAP ~~ 1 
C2-C15 NEEDLE j_± 2 
C2-16 FEED DOG ECCENTRIC AXLE Rffdfrifilnlillfll 1 
C2-17 WASHER ~~I 1 
C2-18 ECCENTRIC WHEEL SLEEVE Wi!n'tW!i, 1 
C2-C19 ECCENTRIC WHEEL WITH SCREW 1:: "'f ,,,ftll 1 
C2-20 ECCENTRIC WHEEL SLEEVE ifnlnt1W. 1 
C2-C21 -1 FEED BAR SLIDE BLOCK ASSEMBLY ~;ffifl!J..!IlhEIBWi 1 
C2-22 PACKING rrt)~~ 1 
C2-23 FEED LIFTING FORK ;z1!IJJ;Wi 1 
C2-24 FEED BAR SLIDE BLOCK ASSEMBLY ll!l1Jnt:IJ);J. 1 
C2-C25 FEED BAR ECCENTRIC SHAFT {~{,-!f111 1 
C2-26 FEED DOG ECCENTRIC SET tlii JE~lt 4 
C2-X7 SCREW1 /4x40 ~f;'f 4 
C2-X8 SCREW11/64x40 L 12 ~'*T 5 
C2-X9 SCREW 15/64x28 t«!IIT 2 
C2-X10 SCREW 15/64x28 ~'*T 1 
C2-X14 FEED ECCENTRIC ADJUSTING SCREW !(J13'l.!l!.Wdrr 1 
C2-X31-1 SCREW 9/64x40 ~~fliT 1 
C2-X49 SCREW 9/64x40 L5 ~~ 1 

I 

-6-From the library of: Superior Sewing Machine & Supply LLC



XIs --I 

C3-7-From the library of: Superior Sewing Machine & Supply LLC



PULLY MECHANISM 
REF. NO. fS!HtFkl\f.i~ NAME OF PARTS ~.R Amtreqm>r:fil: 

C3-01 PULLEY f>'ZWitili 1 
C3-02 TIMING BELT WHEELASSEMBLY{SUPPER) fi!OJ:JV-J:) 1 
C3-03 TIMING BELT .SSEMBLY {LOWER) rsl?t-& "f) 1 
C3-C4 TIMING BELT !RZW¥ 1 
C3-C5 BELT COVER 1 
C3-06 BELT COVER PLATE lXfM[~~~& 1 
C3-07 PACKING lli'iWlTIWJ:;" 1 
C3-08 PULLEY COVER BASE 1 
C3-09 PULLEY <:;OVER 1 
C3-10 WASHER ~V6ll 2 
C3-20 SPRING COIL O~iJ!i!WJI 3 
C3-X01 SCREW114x28 ~ 2 
C3-X07 SCREW1/4x28 5 
X3-X09 SCREW1/4x28 2 
C3-X18 SCREW 15/64x28 q 2 
C3-X22 SCREW 7/16x14 , 2 
C3-X79 SCREW 3/16x32 L8 ~j[]· 2 

. 

I 

-8-From the library of: Superior Sewing Machine & Supply LLC



9 'b?----13 
12 

II 

10--
1=1---X25 

(SM)Bl8 

Cl 

5 

6 7 

C4-9-From the library of: Superior Sewing Machine & Supply LLC



PRESSER BAR MECHANISM 
REF. NO. fS!HtFkl\f.i~ NAME OF PARTS ~.R Amtreqm>r:fil: 

C4-C1 PRESSR BAR m!JOOtt 1 
C4-02 FACE PLATE UPPER HINGE ASSEMBLY ~~!1\~~~~H- 1 
C4-03 STEEL BALL ~~ 1 
C4-04 PRESSER BAR BUSHING (UPPER) Jll!l!Aflt.r:il!lM~U: l 1 
C4-05 PRESSER BAR BUSHING (LOWER) ~WI*± > 1 
C4-06 FACE PLATE {LOWER) iW~H&{l') 1 
C4-07 PACKING IIJ'lirtl~J::t 1 
C4-08 PRESSER BAR CLAMP ASSEMBLY ~0011-tH~ 1 
C4-09 PRESSER BAR CLAMP SPRING ~JJ;fJ!i 1 
C4-10 PRESSER BAR CLAMP SPRING PIN l£'{i/:~ 1 
C4-11 PRESSER BAR CLAMP SPRING ASSEMBLY t:~1Jiil'ilJ:.T 1 
C4-12 GUIDE WASHER J'ErR.I~.h 1 
C4-13 WING NUT 1111LUl'1Jdill1#1- 1 
C4-14 PRESSER BAR LIFTE~1:J 1 
C4-15 KNEE LIFTER LEVER 1 
C4-16 KNEE LIFTER SPRING fl1l'iilll~ 1 
C4-17 PRESSER FOOT LIFTER CHAIN ASSEMBLY 1i1iWJ~lf'* 1 
C4-B18 FACE PLATE {UPPER) MJ:~ 1 
C4-19 STOPPER SPRING PLATE (Ll iil'i!J::t1:J(.)Ii..J 1 
C4-20 STOPPER SPRING PLATE {S) i!WlJ:.T1:J(~) 1 
C4-24 OIP CAP jJ'1'1~ 1 
C4-X8 SCREW11/64x40 J 1 
C4-X9 SCREW 15/64x28 [f 1 
C4-X25 PRESSER ADJUSTING SCREW ~!if~n 2 
C4-X26 STUD SCREW 15/64x28 ~~ 1 
C4-X27 STUD SCREW 5/16x28 n:~r 1 
C4-X31 SCREW 9/64x40 L10 ~~ 3 
C4-X44 SCREW 9/64x40 ~grr 4 
C4-X60 SCREW 9/64x40 ~fl 1 
C4-X95 SCREW 9/64x40 ~~ 1 
C4-Y02 NUT 3/16x32 ~ft 1 
C4-02-27 RUBBER PLUR ~ ~1m~ 1 

I 

-10-From the library of: Superior Sewing Machine & Supply LLC



25 

lr-X36-1 

IDI...-1- C7 

CB 

20 
~X38-l 

~Cll X31 't 

' g=_2l 
I 

I . 
$ •. J 

X32 

~ 

C5-11-From the library of: Superior Sewing Machine & Supply LLC



LOOPER MECHANISM 
REF. Nn NAME OF PARTS ~.R 

:5-02 I t:l.A;t:N Kll WHEE SLEEVE ~~ 
:s-C3 I LQ_QF'ER FEEDING 'ORIS t!!tl!ll!~ 
:5-C4 I LOOPER FEEDING SHAFT 1l'J!lill3Z.(i!itlll 
:5-CS I LOPPE FEEDING >HAFT BRACKET t!!t!WJ~;!ll;~ 

:5-06 I PIN ml1 
:s-r· I LOOPI FRONT-REAR TRANSMISSION Fl'' 
:5-I I SLIOEE ~QCK SHAFT IOI'iF!l!111>t 
:s-0~ I LOOPEI LEVER SHAFT ~l'IIJ fi!.il)EJI!f ll 
:5- PA ~K I N1 ¥!!-l-l'ill 
:5-C11 I CCJNI'lt:l- lNG ROD GUIDE PLATE _t 
C5-12 !WASHER f.l.lm! 
C5-C:13 I LOOPER SHAFT CLAMP 
:5-A 14 I LOOPER SHAFT ®:l1iJJlJilh 
:5-C15 I LOOPER_SttAFT BUSHING (FJ 'l.t'l.' 11:\'i' 

:5-16 I LOOPER SHAFT BUSHING (B) WJ.!llllfl!ni:Y:Ii:ill fl ll 
:5-17 1 SET :n1 AR XF'1i'J~ 

:5-C18 ·vr·wJARD ARM GONER ASSY ~lf:U :i1i\:f.!il. 
C5-C19 I PArKIN~ llt.i~ 

C5-:W I OIL GALJC3' 
C5-: ~1 I PACKING 'ii'HII 

C5-: 2 I C APPLAT 
C5-:23 I PACKING lin~ 1'1 
C5-25 I "8"TYPE TRAN~ >MISSION DEVICE 
C5-C26 I ECl-t::l'l K v W TH SCREW tJ' Inliflftl 
:5-27 :t'lt::CE 

:5-\' I LOOPER SLIDE BASE Nlt!i!I'51XF' J:!i 

:5-C: I LOOPER FEEDING FORK 5?.!ll1Jfil3 
:5-32 1--
:5-33 1--

IAmt 

1 
1 
1 
1 
1 
1 
1 

1 
1 

:5-702 I SQUARE BALL 11!1 •. 
~--~~~-·:X~9---+I~§CR~E~~~11~~\/,R.~:~~· ?~R ~-------------------------------+--~--~ 

C5-X?R I SCREW 11/64x40 
C5-X28-1 I SCREW 11/64x40 t1:~ 
C5-X31 '!U I SCREW 11/64x40 16 
:5-: 12 I SCREW 11/64x40 
:s-: 34 I SCREVI/_3/16x32 
~" t<:; I SCREW 3/32x56 
:s-: 36-1 I SCKEW N3.5 10 
:s-: :7 1 ;::.l.Kt::vv 11/64x40 
:5-X3o-1 I SCREW 11/64x40 
:5-X4:< I SCREW 1 /2x:~8 ~~I 

~--~~~"~~"~r--+I~SC:R~E:'W~~9/64~~CO~~L.~~~!~~~------------------------------~--~~ 
~--~:~s-.:)~:5~E--+I~SC~K~E:·w~~115~/64~x,:2~8~ IT~------------~-----------------+--~~~ 

:5-'r 01 I NUT 15/64x28 ~fft 

I 

-12-From the library of: Superior Sewing Machine & Supply LLC



X9 - ® 

B39 

C34 

~ 

C6-13-

37 
~38 

.. xso~ 
I 

840 

i-xa 

From the library of: Superior Sewing Machine & Supply LLC



UPPER THREADING MECHANISM 
REF. Nn 

:6-01 
:6-06 

C6-09 
C6-10 
C6-11 
C6-J2 
C6-C13 
C6-14 
C6-C:15 
~~>-18 

5-\~ 2 
h~5 

NAME OF PARTS ~.R 
UPPER THREAD G~LJ~RETAINER 
THREAD HANGER 

TENSION SPRING WA~~FR 
NUT J!fu& 
TENSION DISC ¥1J>:trl.Jt 
TEI\I§IQN DISE PRESSER M 
UPPER THREAD TENSION "' ~RnMr m . ~~w 

UPPER THREAD RELEASE PIN ~ 
THREAD RELEASER SHAFT $Wl¥rh 
UPPER THREAD TENSION SUTD SCREW . Jtr 
UPPER THREAD -AKF. tP G~lll' :1"+'3i>llf:R 
UPPER THREAD ARM GUIDE 

IAmt 

2 
2 
4 
2 
2 

Ch-2E 
C'15-B:)6 

TENSION RELEASE CONN:\. INI.:> ROD ~~M----------+----7---1 
TENSION RELEASE CONNt;t.;I_INI.:>ROD ~ 

(' THREAD GUIDE TAKE-UP GUIDE i_tl*tl!f<lJ 
( >-. 

c )-( ~4 UPPER THREAD rAKF. JP ASSY ~;f'Zll 

C6-37 LOWER THREAD GUIDE ~Htf!1:J(D) 1 
C6-38 WASHER ~~~ 2 
~~5-E Luut' : K THREAD GUIDE RAA,:":KFT f\!fl~~~ 

5-E RIIRRFR Pl_U(3 -
~~~~--~~S~(0~REW~9ffi~4~~Q 

~-~~~-+I~SC~K~EW~~115~/~~x<;2~8 [~================================~===~~=~ >-)< t-1 I SCREW 11/64x40 1T 

>-. 4. I SCREW!H64x_<l0 
:h-. :34-1 I SCREW 3/16x32~ 

r--~~~,>-.~4~~-+I~SC:R~EW&*111.~1 /6~4~~0 1]'~---------------_,-~~-; 
r--~>-.~~¥--+I~SC~K~EW~_~9&4~~~~Q ~---------------~--~~~ 

r "' I SCREW 9/64x40 
C6-X53 ISCREW9/64~0 ~----------~----~-~1-~ 

C6-X58 UPPER THREAD TENSION STUDs :RFIN Y(D 2 
C6-X59 ~C:RFW 3/16x32 ~~ 1 
C6-X65 I §.(.;H~W 3/32)(56 L4 ~Jil«f!JJ J 
C6-Y04 NUT 11/64x40 ~ffl: 3 

I 

-14-From the library of: Superior Sewing Machine & Supply LLC



9 

e--3N 

C2N 

r ~ 

X67-1~ 4
8 

C22-B 

'-~-:~~ 
x~6 ~.:-:--X44 

X~ 

e 

1351 
X64 

~ 

A51-4 A50-3 

850 

,..--. 
\(~ .. 
, , ~r(-~ lb ... PL 

5 

C7-15-

X31-1 

~ 
X92 1\ 
x:::\J-s 

X64 

X44 w 'f ~ X44 
, r _...,... _ _j~ 40 
I ~ ~ -,~ X44 XS,.. 

~ ~~~·· .. ~, 32° 
33 ~ r~~ 30 
31 - ~\.. - / / .... ..... I 

41 ~~ t=X50_~ .,_·::..-=== 
29~-----~~ ~ ----35 

C68 i~ ),~ -X45 
~~~36 
X60~ ~~ 34 

37 

From the library of: Superior Sewing Machine & Supply LLC



LOWER THREADING MECHANISM 
REF. Nn NAME OF PARTS ~.R [Amt 

[LOERTTHREADGUIDERETAINER~~~~~:)· __________________ ~--~__, 
THREE PIPE-LINE THREAI JBE ~ 
THREAD TUBE CLAMP ~.;!R 

' - ( 
"',_ 

r - ' ~-1 

I LOWEK THKEAD GUIDE SU r'VK 1 t:K 1fmii· 
I LOWER THREAD GUIDE H II\ iE ASSEIVIOL y ~-~tJ.,_____,_---------+-----=----f 
~WFRTHREADGUIDEHINGEASSEMB~ ~~------------+---~~ 
IWFR THREADCO\/ER ~!miff,\ ,_ 

,_, 10 

C:7-A14 
C7-A14-1 

•-A 7 
•-A 18 

I LOWER THREAD COVER l'f.lfJ~ 
I PLATE SPRING 'iii i171 
I FIXING PLATE 7i'll m\ ') 
I LOWER THREAD :NSION BRACKET ='~'iJ.l.l:.lil""" 2 
THREAD GUIDE f. ilRJ:l 2 
I LOWER THREAD JIDE RETAINER !l:!o-

--· -A55 
' -1 ~( 

I LOWER THREAD GUIDE~ 

THKEADTENSIONKOD ~~~;~;;=====================~===~~==~ I LOWER TEREAD TENSION IT 7'Y1:Y. ~~ 
I LOWER TEREAD TENSION PLATE ~ 'SLJ= ,_, IWF!'; TEREAD TENSION SPRING 'N~!l!-m 

•-; THREAD TAKE-UP LEVER COVER ll'!!h'iH~ 
' - ; I SPKING ~\'ii'£'1:1 

"''-, I LOWER THREAD TAKE-UP LEVER FRAME u:>K 1 
:7-3( ~WFR THREAD TAKE-UP LEVER COVER SHAFT ~ 1 

.;7-3 IWF!'; THREAD TAKE-UP LEVER BASE JJE!l.k~ s<srR 1 
'-, I GUIDE PLATE rt'*.l 

' -. IWASrtE:R. .~. 
"'' - , I LOERT THREAD GUIDE PLATE f,!ilJ'EJ:t 

"',_, I WASHER ~~ 
,_, I LOWER THREAD GUIDE(LEFT ~)ii cjO 
•-. I LOV\/ER.THR.E.AD GUIIJE(LEFTR.II ID.fJ!/:171 
,_, I LOWER THREAD GUIDE(LEFT 1 ~1:] 

'-< 1WFI-? THKEAD GUIDE PLAT 1=1 
"',_, I LOWER THREAD TAKE-UP DISl-Jl Sl :MBLY ~*~lnlflif 
C7-45 I LOWER THREAD FEED TUBE ~ftbJJ!I-1~; 1 
C7-46 I LOOPER THREAD GUIDE RACKET §lt~~ 1 

,_, 1'-1 I LOOPER THREAD GUIDE RRA":KFT ~~[it 
'~' THKEAD CUTTEK GUIDE .PLJ\TE ti.J.f.!R7J 

"',_, THREAD CUTTER :IJ*VJ 
'-~ I LOOPEK GUIDE 1ffiil'JiU= 

"''-/J J-. I STOPPER SPRING PU,TE ~}=11:] 
,_, J-. [PIN \M 
,_, J-' I FACE PLATE UPPER HINGE_AS_~EMBI.Y(RJ tA=il 

"',_, I-' I FACE PLATE UPPER HINGE ASSEMBLY(L) 'l!IYJ~· (:;trJ 
' -1 .5( I LOOPEK SIDE COVEK (KJ ASSY 

"''-1 .5· I LOOPER SIDE COVER (L) ASSY 
•-1;6: I PIN iM 1 

"'r -, ~5 I SCREW liR<!. •"- ~~fliJ 1 
~·,_)< 9 I SCREW 15/64x28 1 1 

~--~'-~)<3l~lm~-+I~S(:K~E:·w~~11~1/6~4~~l0~ ~--------------------------------4---~3~~ 
"'•-)< 31 -1 I SCREW 11 /64x40 12 
~·,-. 1-2 I SCREW 9/64x40 L 10 U~ 

'-, I SCREW 9/64x< .5 'VB! J 
~·,_. I SCREW 9/64 Cf 

"'•-)< )( I SCREW 9/64x< L4 ~ff 
' -X6l I SCREW 3/32x56 ~n 3 

"'• -X6~ I SCREW 3/32x56 L4 ~llrr 2 
•-X iE I SCREW 1 /4x4~~C 2 
•-)< ·-1 I SCREW 3/32x56 6 

~~~·-~)<l2~--+t~sc: IR~E:·w~·~9/64~x4CO ~------------------------~----~--~1~_, 
~--~'-~)<15~--+I~S(:K~E:·w~~9/64~x4CO --------------------------~------~--~1 ~ 

"'•-'I )5 I NUT 9/64x40 2 

I 

-16-From the library of: Superior Sewing Machine & Supply LLC



) 3~ h r €[) 
D 

.-:-J 
= 

I X75 
Cl 

2 

0 ,,, 
-~ 

11 5 
I 

102 

X83 

~ C17-1 B 

r11tC16-lB 
X8 C19 ~ 

rr/ 
XB CJ8 X83 

C9-1B 

C10-18 

I 

C8-17-From the library of: Superior Sewing Machine & Supply LLC



LOWER SHAFT MECHANISM-GAUGE PARTS 
REF. NO. fS!HtFkl\f.i~ NAME OF PARTS ~.R Amtreqm>r:fil: 

C8-C1 LOVER SHAFT "Fi=ilrlll 1 
CB-02 BEARING 6200 Z iilN* 1 
C8-03 BEARING 6201 Z il!lll:$: 1 
CB-04 BALL BEARING BUSHING pg~ft3i 1 
CB-05 BEARING CASE ASSEMBLY !Jit1~1'8iCF) 1 
CB-06 BEARING FIXING BUSHING ~m.~fm 1 
C8-C7-1B NEEDLE CLAMP WITH SCREW 1/4 -~>±~ 1 
C8-C8-1B NEEDLE PLATE 1/4 ~:f'Jli 1 
C8-C9-1B PRESSER FOOT ASSEMBLY 1/4 ~~lti.l'l 1 
C8-C10-1B FEED DOG 1/4 ~~~ 1 
C8-11 BEARING 6302 ilrlllffi: 1 
C8-C13-1 B-1 NEEDLE GUARD ·~~ 1 
C8-C13-1 B-2 NEEDLE GUARD :~S£1-1: 1 
C8-C 13-1 B-3 NEEDLE GUARD .[[ ti:) 1 
CB-C 13-1 B-4 NEEDLE GUARD .[[ (cp) 1 
C8-C14-1B LAPPER ASSY 1/4 - 1fi51\! 1 
C8-C16-1 B LOOPER 1/4 ~~ 1 
C8-C17-1B LOOPER 1/4 ~~ 1 
C8-C18 LOOPER HOLDER. 1 
C8-C19 LOOPER HOLDER 1 
C8-102 BEARING FIXING S %3f~ff}: 1 
C8-X3 SCREW 5/16x28 ~iU 1 
CB-XB SCREW 9/64x40 ~if 2 
C8-X31 SCREW 9/64x40 ~~ 1 
C8-X32 SCREW 11/64x40 ~~ 2 
C8-X49 SCREW 9/64x40 ~!~~ 1 
C8-X50 SCREW 9/64x40 1 
C8-X74-1 SCREW 1/4x28 1 
C8-X75 SCREW 11/64x40 rr 1 
C8-X77 SCREW 11/64x40 o· 2 
C8-X78 SCREW 9/64x40 ~ / . 3 
C8-X79 SCREW 3/16x32 1 
C8-X82 SCREW 9/64x40 1 
C8-X83 SCREW 11/64x40 0' 2 
C8-X93 SCREW 11/64x40 rr 2 

I 

-18-From the library of: Superior Sewing Machine & Supply LLC



:)) 6? riD D = 

I X75 
Cl 

2 

w . . trf\ \\-. u . I I : 

10 2 

SM3/1 6 w-x77 

~~ ~ ~ 

C8-2B 

C9-2B 

C10-2B 

I 

C8-19-

h 

X83 

~ C17-2B 

rf1J-:c1~2 
X8CJ9f'i 

X8 CJB X83 

From the library of: Superior Sewing Machine & Supply LLC



LOWER SHAFT MECHANISM-GAUGE PARTS 
REF. NO. fS!HtFkl\f.i~ NAME OF PARTS ~.R Amtreqm>r:fil: 

C8-C1 LOVER SHAFT "Fi=ilrlll 1 
CB-02 BEARING 6200 Z iilN* 1 
C8-03 BEARING 6201 Z il!lll:$: 1 
CB-04 BALL BEARING BUSHING pg~ft3i 1 
CB-05 BEARING CASE ASSEMBLY !Jit1~1'8iCF) 1 
CB-06 BEARING FIXING BUSHING ~~~fm 1 
C8-C7-2B NEEDLE CLAMP WITH SCREW 3/16 ~+* 1 
C8-C8-2B NEEDLE PLATE 3/16 ~:f1li 1 
C8-C9-2B PRESSER FOOT ASSEMBLY 3/16 ~ltlfllf.l'l 1 
C8-C10-2B FEED DOG 3/16 ~::ffi® 1 
C8-11 BEARING 6302 ilrlll~ 1 
C8-C13-1 B-1 NEEDLE GUARD ·~~ 1 
C8-C13-1 B-2 NEEDLE GUARD :~S£1-1: 1 
C8-C 13-1 B-3 NEEDLE GUARD .[[ ti:) 1 
CB-C 13-1 B-4 NEEDLE GUARD . r~ .[[ (cp) 1 
C8-C14-2B LAPPER ASSY 3/16 · ~~ <Hfi 1 
C8-C16-2B LOOPER 3/16 ~~ 1 
C8-C17-2B LOOPER 3/16 ~~ 1 
C8-C18 LOOPER HOLDER. 1 
C8-C19 LOOPER HOLDER 1 
C8-102 BEARING FIXING S %3f~ff}: 1 
C8-X3 SCREW 5/16x28 ~fl 1 
CB-XB SCREW 9/64x40 ~il 2 
C8-X31 SCREW 9/64x40 ~~ 1 
C8-X32 SCREW 11/64x40 ~~ 2 
C8-X49 SCREW 9/64x40 ~!~~ 1 
C8-X50 SCREW 9/64x40 1 
C8-X74-1 SCREW 1/4x28 1 
C8-X75 SCREW 11/64x40 rr 1 
C8-X77 SCREW 11/64x40 o· 2 
C8-X78 SCREW 9/64x40 ~ / . 3 
C8-X79 SCREW 3/16x32 1 
C8-X82 SCREW 9/64x40 1 
C8-X83 SCREW 11/64x40 J 2 
C8-X93 SCREW 11/64x40 rr 2 

I 

-20-From the library of: Superior Sewing Machine & Supply LLC



X32 

14 C7-I 
o ~ -C7-2 

IS C7-3 

i X77 

c 0-1 
ClG-2 
CI0-3 

C10-21-

X31 

J 

~ 
Cl3 

~ 

C14-2B 
C14-3 
C14MH 

C12 

X82 

From the library of: Superior Sewing Machine & Supply LLC



GAUGE PARTS(DP) 
REF. Nn NAME OF PARTS ~.R [Amt 

r.1 )-( r-1 \JFFii l F CLAMP EITH SCREW 1/4 #~ 
:1 )-( r-2 NEEDLF CLAMP EITH SCREW 3-16 J):t~ 
:1 )-( r-3 NFF!il F CLAMP EITH SCREW 1/8 itt"~ 
:1 )-( :s-1 NEEDLE PLATE 1/4 %U& 
:1 )-C.,o-2 NFFiil F PLATE 3/1 6 ~H!ii 

C1 )-( ~-. i l PI.A 1/8 * 1 

g~ ~:: ::. ~ :~~: · ~~~~ ilt-6~ ~ 
C1 ).( 1-. SSI A: s· 1/8 JUil:!fl-1----------------i~-f---1-1 

~-c~:1~,o~-(:1~I0~--.1~-+~~:D~[~>c~~~~~1n~l~~~ ~----------~-~--1~---i 

C10-C10-2 FEED DOG 3/16 ~::A ~ 1 
C10-C10-3 FEED DOG 1/8 ~1Pl 1 
r.10-C12 FINGER r.IIARr ~ H 

:10-C13 NEEDLF GUARD H--·~ 
:1 0-C14MH LAP PER ASSY 

~~:~110~-(:1~14~--.2~8-+~A~P~~P~F'~RA~SSi'Y~~ ~~----------------r--+-__, 
:10-C14-3 APPF :ASSY 

r.1 )-(:1 >-1 OOPFR 1/4 ~ 
:1 J-( :1 >-2 l Jl-'t:K 3/16 ft-1· 
:1 J-( :1 )-3 Luut" : K 1/8 ~ 
:1 ).( :1 ·-1 LOOF'ER 1/4 fl 
:1 )-C17 -2 Luut" : K 3/16 il:i· 

C10-C17-3 1/8 ~ 1 

g1~-C~1g t~~~~~ ~~)LLg~E~R ~ 
~~:~11!~C8~--~~~CR~E~~1~1~/6i4~~0 -----------------+--~2~~ 
r-~:1~1!~(3~~1~-+I~SCCR~EW~~g/~64~~~( ----------------_,-~1~~ 

:1 ( C32 I SCREW 9164x4( 2 
r-~:1~1!~:7~7---EIS~CC~RE~W1~1 /~6i4~~-0 [=-------------------------------~--~3~-1 

C10-X79 I SCREW 3/16x32 il~fl 1 
C10-X82 SC8E:W 9/64x4C Jltl~{flT 1 
C1 0-X83 I STUD .c;r.RFW W 2 

I 

-22-From the library of: Superior Sewing Machine & Supply LLC



~ ~9A 

- ' r---2 ! J-1 L_ 
01-9 -

Al8-1 

10 

C 11 -23-From the library of: Superior Sewing Machine & Supply LLC



PULLER DEVICE MECHANISM 
REF. NO. fS!HtFkl\f.i~ NAME OF PARTS ~.R Amtreqm>r:fil: 

C11-01 PRESSURE ADJUSTING SCREW ?tl-5f!!t«ffi 1 
C11 -02 UPPER WHEEL PRESSER BAR :i'Iillt 1 
C11-03 SPRING ~. J~!!!w 1 
C11-05 WHEEL DIRECTION FIXING DEVICE :fi.Lffi~ll~:IJ~.M 1 
C11-06 FRESSER ROD BUSHINY.I 1 
C11-07 UPPER WHEEL SEAT 1St 1 
C11 -08 UPPER WHEEL CONNECTON ~l lFlliln 1 
C11-09 ONE WAY PULL HOLDER N.ftl3 1 
C11-9A SCREW ~~T 4 
C11 -10 PACKING ll1.Jmt~J:1 1 
C11-12 ONE WAY TRIANGULAR WHEEL .i¥'!1C'i .-':1iil~IJ:!i 2 
C11-14 ONE WAY STILL BALL -fl:iJ~~ 6 
C11-15 ONE WAY STILL SPRING J!tiiC'IS~ 6 
C11-17 CHOCK RING E~fD~ 1 
C11-A18-1 FACE PLATE (UPPER) DP J:WJ~~ 1 
C11-C20 UPPER WHEEL :f'.\L ffi!j@( l::. l 1 
C11-X9 SCREW 15/64x40 ~~ 1 
C11-X19 SCREW 15/64x40 ~~J 1 
C11-X67-1 SCREW 3/32x56 IJ:l ;~r 3 
C1 1-X67-2 SCREW 3/32x56 IJil ~~ 3 
C11-D1 -9 BUBBER ~~ 4 

. 

I 

-24-From the library of: Superior Sewing Machine & Supply LLC



13 

~ 
11 

J r 
~ 16 

l~ J 
2-1--

@) 

~-s t---C1 

C12-25-From the library of: Superior Sewing Machine & Supply LLC



ACCESSORIES 
REF. NO. fS!HtFkl\f.i~ 

C12-C1 
C12-02 
C12-2-1 
C12-03 
C12-04 
C12-05 
C12-06 
C12-07 
C12-08 
C12-09 
C12-10 
C12-11 
C12-12 
C12-13 
C12-14 
C12-16 
C12-X1 
C12-X2 

NAME OF PARTS ~.R 

CUSHION ASSEMBLY Fi!il 'iFJ$ 
WASHER ftllil 
BASE CUSHION • 
HEAD COVER [;t;)&i~ 

OIL TANK *1ri1W 
OILER ASSEMBLY 1 ,jfhim. 
NEEDLE ~ 
TWEEZERS .l'JilW 
SPANNER f,!il 'ii:!.flii=f'-(#7) 
SPANNER Fj!j!'* · ;"' #8) 
SCREW DRIVER 'j ~[\.:_r 
SCREW DRIVER 1 ,$(l-f-
SCREW DRIVER C!Jif[l~ 
THREADLE Jl6!l~.flii 
SPANNER F811F.flil=F(#1 01 
SCREW1/4x28 ~in' 
SCREW 6.2x26 /t~J:~ 

-26-

I 

2 
2 
2 

5 

1 
2 

2 
2 

From the library of: Superior Sewing Machine & Supply LLC


	FA007of3needles partslist
	FA007 of 3 needle instruction book_頁面_01
	FA007 of 3 needle instruction book_頁面_19
	FA007 of 3 needle instruction book_頁面_20
	FA007 of 3 needle instruction book_頁面_21
	FA007 of 3 needle instruction book_頁面_22
	FA007 of 3 needle instruction book_頁面_23
	FA007 of 3 needle instruction book_頁面_24
	FA007 of 3 needle instruction book_頁面_25
	FA007 of 3 needle instruction book_頁面_26
	FA007 of 3 needle instruction book_頁面_27
	FA007 of 3 needle instruction book_頁面_28
	FA007 of 3 needle instruction book_頁面_29
	FA007 of 3 needle instruction book_頁面_30
	FA007 of 3 needle instruction book_頁面_31
	FA007 of 3 needle instruction book_頁面_32
	FA007 of 3 needle instruction book_頁面_33
	FA007 of 3 needle instruction book_頁面_34
	FA007 of 3 needle instruction book_頁面_35
	FA007 of 3 needle instruction book_頁面_36
	FA007 of 3 needle instruction book_頁面_37
	FA007 of 3 needle instruction book_頁面_38
	FA007 of 3 needle instruction book_頁面_39
	FA007 of 3 needle instruction book_頁面_40
	FA007 of 3 needle instruction book_頁面_41
	FA007 of 3 needle instruction book_頁面_42
	FA007 of 3 needle instruction book_頁面_43
	FA007 of 3 needle instruction book_頁面_44
	FA007 of 3 needle instruction book_頁面_45




